Barundan

BENSME-ZN
PARTS LIST




Table of Contents

Table and Frame (12Head) . . . . . . . . . .. ... ... ... 1-5
Table and Frame (15head) . . . . . . . . . . ... ... ... 1-7
TableLifter . . . . . . . . . . . o o e 1-9
Sewing Head Assembly . . . . . . .. ... ... .. ...... 1-12
BedAssembly . . . . .. ... ... ... 00000 1-15
Automatic Thread Cutting Mechanism . . . . .. ... ... .. 1-17
Take up lever mechanism. . . . . . . . ... ... .. ..... 1-19
Needle Bar Mechanism 1 . . . . . . ... ... ......... 1-21
Needle Bar MechanismIl. . . . . . .. ... ... ....... 1-24
JumpAssembly. . . . . ... .. Lo oo 1-26
Thread Guide Mechanism. . . . . . .. ... ... ....... 1-28
Thread Guide Mechanism. . . . . . . . ... .. ... ..... 1-30
Automatic Thread Cutting Mechanism . . . . . . ... ... .. 1-32
Automatic Thread Cutting Mechanism . . . . .. .. ... ... 1-36
.................................. 1-39
Thread Cut MechanismlIV . . . . . ... ... ......... 1-40
Color Change Mechanism 1 . . . . . ... ... ... ...... 1-42
Color Change MechanismIl. . . . . . ... ... .. ...... 1-43
.................................. 1-45
Drive Mechanism. . . . . . . . ... ... ... ..., 1-45
Connecting Shaft Mechanism. . . . . . ... . ... ...... 1-47
Barndamn

2 BENSME - ZN



Pantograph Drive Mechanism. . . . . . . ... .. ... .... 1-50

Pantograph Drive Mechanism. . . . . . . ... ... ... ... 1-52

Pantograph Drive Mechanism. . . . . . . ... .. ... .... 1-54

T Pantograph Relation . . . . . . . .. ... .. ........ 1-57

Pantograph Drive Mechanism Il . . . . . . ... ... .. ... 1-60

Pantograph Drive MechanismV. . . . . . ... .. ... .... 1-62

Pantograph Drive MechanismVI . . . . . . ... ... ..... 1-65
Barundan

BENSME - ZN 3



Baundan

BENSME - ZN



Table and Frame (12 Head)

Barundan

BENSME - ZN



TABLE AND FRAME

ITEM | QTY. | PART NUM- DESCRIPTION REMARKS
BER

1 1 A200143 FRAME, (BENSME12)

2 1 KC110910 COVER, ACCESS

3 1 A200145 TABLE-TOP, (BENSME12)

4 1 A200018 WELDMENT, TABLE GUIDE

5 26 A200018 BRACKET, TABLE ADUSTING

6 1 KR140010 BRACKET, TABLE MOUNTING (962L)

7 25 A100029 BRACKET, TABLE MOUNTING (422L)

8 1 A200151 BRACKET, TABLE MOUNTING

9 1 A100030 BRACKET, TABLE MOUNTING (962L)

10 1 A100031 BRACKET, TABLE SUPPORT

11 3 A200013 SLIDER, ALIGNMENT

12 6 A200012 BRACKET, ALIGNMENT

13 3 A200027 STOP, TABLE ALIGNMENT

14 2 KR140050 PLATE, TABLE SUPPORT

15 2 MA140320 BRACKET, CENTER TABLE SUPPORT PLATE

16 2 A110001 KNOB, TABLE BRACKET RETAINING

17 12 A9014022 PLUG, SEWING HEAD ACCESS

18 6 A200162 STRIP, FELT

19 216 | P840563 WASHER, [3/8"] FLAT

20 108 | P841026 NUT, [3/8-16UNC-2B] HEAVY HEXAGONAL

21 305 | P840449 SCREW, [#8-18x1" LG.] HEX.HD.#2
TEK(BN1880 4.2X25)

22 24 P841027 SCREW, [#8-18x1 1/4" LG.] HEX.HD

23 6 A200051 PLUNGER, [5/16-18] BALL

24 8 BN3M6X16 | SCREW, M6x1.0x16.0mm
LG.HEX.SOC.HD.CAP

25 8 BN760M6 WASHER, M6 HELICAL SPRING LOCK

26 8 BN715M6 WASHER, M6 FLAT

27 1 A200141 BRACKET, TABLE MOUNTING (240L)

28 6 P840707 NUT, [5/16-18UNC-2B] HEXAGONAL

Baundan

BENSME - ZN



Table and Frame (15 head)

Ba

BENSME - ZN



TABLE AND FRAME (15 HEAD)

ITEM | QTY. | PART NUM- DESCRIPTION REMARKS
BER

1 1 A300068 FRAME, (BENSME-15)

2 1 KC110910 COVER, ACCESS

3 1 A300066 TABLE-TOP, (BENSME-15)

4 1 A300004 WELDMENT, TABLE GUIDE (RIGHT HAND)

5 34 A200018 BRACKET, ADJUSTABLE TABLE

6 1 KR140010 BRACKET, TABLE MOUNTING (955L)

7 31 A100029 BRACKET, TABLE MOUNTING (422L)

8 6 P840707 NUT, [5/16-18UNC-2B] HEXAGONAL

9 1 A100030 BRACKET, TABLE MOUNTING (962L)

10 1 A100031 BRACKET, TABLE SUPPORT

11 3 A200013 SLIDER, ALIGNMENT

12 6 A200012 BRACKET, ALIGNMENT

13 3 A200027 STOP, TABLE ALIGNMENT

14 2 KR140050 PLATE, TABLE SUPPORT

15 2 MA140320 BRACKET, CENTER TABLE SUPPORT PLATE

16 2 A110001 KNOB, TABLE BRACKET RETAINING

17 12 A9014022 PLUG, SEWING HEAD ACCESS

18 8 A200162 STRIP, FELT

19 272 | P840563 WASHER, [3/8"] FLAT

20 272 | P841026 NUT, [3/8-16UNC-2B] HEAVY HEXAGONAL

21 308 | P840449 SCREW, [#8-18x1" LG.] HEX.HD.#2
TEK(BN1880 4.2X25)

22 24 P841027 SCREW, [#8-18x1 1/4" LG.] HEX.HD

23 6 A200051 PLUNGER, [5/16-18] BALL

24 8 BN3M6X16 | SCREW, M6x1.0x16.0mm
LG.HEX.SOC.HD.CAP

25 8 BN760M6 WASHER, M6 HELICAL SPRING LOCK

26 8 BN715M6 WASHER, M6 FLAT

27 1 A200141 BRACKET, TABLE MOUNTING (240L)

28 6 A300005 WELDMENT, TABLE GUIDE (LEFT HAND)

Baundan

BENSME - ZN




Table Lifter

Ba

BENSME - ZN



TABLE LIFTER

ITEM | QTY. | PART NUM- DESCRIPTION REMARKS
BER
1 1 A100174 BASE, LOCK PLATE
2 1 KC110910 LEVER, LOCK PLATE
2 A100195 WASHER, NYLON 1" O.D. x 13/32 1.D. X
1/16" THK.
58 P840563 WASHER, 3/8" FLAT
5 14 P841028 NUT, 3/8-16 UNC-2B NYLON INSERT HEX.
LOCK
2 KR140010 BRACKET, TABLE MOUNTING (955L1)
31 A100079 SPRING, CATCH LEVER
1 P840073 SCREW, #10-32 UNF-2Ax3/8"
LG.HEX.SOC.HD.CAP
9 2 P840621 SCREW, #10-32 UNF-2Ax3/4"
LG.HEX.SOC.HD.CAP
10 3 A200035 ASSEMBLY, STANDARD TABLE LIFT
11 2 A200034 CYLINDER, HYDRAULIC
12 2 A200139 BRACKET, CYLINDER & TUBE RETAINING
13 12 A200109 BRACKET, TUBE RETAINING
14 2 A110002 CAP, END
15 2 BN223M5 WASHER, M5 CLEVIS PIN
16 8 BN729M5 WASHER,M5 FLAT (FENDER)
17 13 AP840656 BOLT, 3/8-16 UNC-2A x 1 3/4" LG. HEX. HD.
18 2 P841029 NUT, #10-32 UNF-2B HEXAGONAL NYLOCK
19 1 P84018 SCREW,#10-32 UNF-2Ax2 1/4"
LG.HEX.SOC.HD.CAP
20 1 P841019 SCREW,#10-32 UNF-2Ax2 1/2"
LG.HEX.SOC.HD.CAP
21 6 P841036 NUT, 3/8-16 UNC-2B HEXAGONAL JAM
22 26 P841034 SCREW, 1/4-28 UNF-2Ax1/4"LG.KNURLED
CUP POINT HEX.SOC.SET
23 8 BN3M6éX12 | SCREW, M6 x 1.0 x 12.0MM
LG.HEX.SOC.HD.CAP
24 8 BN760M6 WASHER, M6 HELICAL SPRING LOCK
25 8 BN729M6 WASHER, M6 FLAT
26 1 A200029 BRACKET, LOWER CYLINDER
27 1 A200140 BRACKET, CYLINDER MOUNTING
28 1 A100173 CATCH, LOCK PLATE
29 1 A200049 PLATE, TABLE CATCH BACKING
30 3 A200026 PLATE, BACKING

Baundan

BENSME - ZN




31 1 A200016 WELDMENT, TABLE GUIDE

32 1 A2000107 TUBING, ALIGNMENT (BENSME12)

33 1 A100196 SPACER, ZN CYLINDER

34 16 P841035 BOLT, 1/4-20 UNC-2A x 2 3/4" LG.HEX. HD.
35 16 P840710 NUT, 1/4-20 UNC-2B HEXAGONAL

36 28 P840540 WASHER, 1/4" FLAT

37 16 P840580 WASHER, 1/4" HELICAL SPRING LOCK

38 3 A200030 COVER, ZN SPRING

39 12 BN354M4X6 | SCREW, M4 x 0.7 x 6.0MM LG. TRUSS HEAD
40 3 A200045 SPINDLE, ADJUSTMENT

41 12 P841003 NUT, 3/8-16 UNC-2B GRADE 5 HEXAGONAL

BENSME - ZN

Barundan




Sewing Head Assembly

Baundan

12 BENSME - ZN



SEWING HEAD ASSEMBLY

ITEM | QTY. | PART NUM- DESCRIPTION REMARKS
BER
1 1 KL220100 | UPPER GEAR
2 2 KC110910 | HEX SOCKET SCREW (M6X6 With adhesion)
3 1 UPPER CONNECTING SHAFT
4 1 KL220090 | UPPER GEAR REAR BEARING COLLAR
5 2 A9010017 | BEARING
6 1 KL220040 | UPPER GEAR REAR BEARING CASE
7 1 KL250040 | ARM TOP COVER
8 6 KL220150 | OIL FELT
9 TRUSS SCREW (M4x10)
10 SCREW (SM1/4 40x4)
11 1 KF220130 | BEVEL GEAR (UPPER)
12 |2 KL220080 | UPPER SHAFT COLLAR
13 |2 HP231390 | THRUST WASHER (UPPER GEAR)
14 |2 KL220130 | OIL FELT
15 |1 KL220030 | UPPER SHAFT MIDDLE METAL
16 |1 KL220030 | UPPER SHAFT
17 |1 KL210149 | ARM GEAR CASE
18 HEX SOCKET BOLT (M6x25)
19 |1 KF220460 | BEVEL GEAR (VERTICAL SHAFT UPPER)
20 |1 KL220140 | OIL FELT
21 1 KL220050 | VERTICAL METAL (UPPER)
22 HEX SOCKET SCREW (M6x25)
23 A200051 HEX SOCKET SCREW (M6x8)
24 |1 KL220010 | VERTICAL
25 |1 KX2100010 | ARM
26 |1 KL250051 | ARM SIDE CABLE COVER
27 |1 1PKV12380 | SHAFT COVER SET (NSME-12)
1PKV15380 | SHAFT COVER SET (NSME-12)
28 KB230010 | TAKE UP LEVER CAM K6 90° WITH CRANK
29 |1 KL220020 | UPPER SHAFT FRONT METAL
30 |1 KF230420 | TAKE UP LEVER CAM SCREW
31 1 KB230030 | TAKE UP LEVER CAM K6
32 SCREW (SM15/64 28x10)(WITH ADHESION)
33 KB230050 | 90° CRANK
34 A9012007 | SCREW (SM11/64 40x10) FOR BOBBIN

BENSME - ZN

Barundan



35 KL320000 | CONNECTING GEAR (SPIRAL BEVEL M1.5-
251)

36 HEX SOCKET SCREW (M6x6)

37 KL320020 | CONNECTING GEAR CLAMP

38 A9014063 | GROMMET C-30-SG-36A

39 HEX SOCKET SCREW (M6x10)

40 TRUSS SCREW (M4x8)

41 HEX SOCKET BOLT (M6x60)

42 KC251330 | OIL CORE L=75

43 FLUSH SPRING (M6)

44 HP321140 | UPPER SHAFT CONNECTING UNIT

Baundan

BENSME - ZN




Bed Assembly

15

BENSME - ZN



BED ASSEMBLY

WASHER)

ITEM | QTY. PART NUM- DESCRIPTION REMARKS
BER

1 1 KF220470 | BEVEL GEAR (VERTICAL SHAFT UPPER)

2 1 KL220060 | VERTICAL SHAFT METAL (LOWER)

3 3 KL220140 | OIL FELT C

4 1 KF220271 GEAR COVER SET

5 1 KX250000 | CYLINDER BED COVER A

6 1 KX210000 | BARREL BED

7 1 KF220440 | BOBBIN CASE

8 1 KF220410 | BOBBIN

9 1 KF220750 | BOBBIN KHS 12-R YNW (TEFLON)

10 |1 KF220230 | LOWER SHAFT METAL (FRONT)

11 1 KF220290 | LOWER SHAFT COLLAR

12 |1 KL220070 | LOWER SHAFT METAL (REAR)

13 |1 KF220480 | BEVEL GEAR (LOWER SHAFT)

14 |1 SCREW (SM11/65 MOUNT40x5)

15 |1 KX250010 | CYLINDER BED COVER

16 |1 A9012027 | HINGE (TH-TM-72)

17 | 1 KC250471 | BARREL BED COVER

18 |1 KC250482 | BARREL BED COVER SPRING

19 |1 KC220210 | LOWER SHAFT

20 |1 KL220120 | OIL FELT A

21 HEX SOCKET BOLT M8x22 (WITH WASHER)

22 HEX SOCKET BOLT M5x25

23 |9 KX250080 | NEEDLE PLATE SET SCREW

24 SCREW (SM1/4 MOUNT40x4)

25 HEX SOCKET SET SCREW M6x8

26 BN715M6 | SCREW (SM11/65 MOUNT40x4)

27 PAN SCREW M3x6

28 HEX SOCKET BOLT M12x35 (WITH SPRING

Baundan

BENSME - ZN




Automatic Thread Cutting Mechanism

Barundan

17

BENSME - ZN



AUTOMATIC THREAD CUTTING MECHANISM

ITEM | QTY. PART NUM- DESCRIPTION REMARKS
BER

1 1 KX270280 | NEEDL E PLATE MARK5 MULTI CYLINDER
ASSEMBLY

2 1 A9056008 | ROTARY SOLENOID (3ER25 33x3x8x0)

3 1 KC271960 | SOLENOID STAY

4 1 KN272400 | STOPPER ECCENTRIC

5 HEX NUT

6 HEX SOCKET BOLT

7 1 KC271940 | SOLENOID LEVER

8 PAN SCREW

9 KC271041 | CONNECTING CLAMP

10 |1 KC271031 | HOOK DRIVING ROD

11 1 KC271021 | HOOK

12 |1 KC271001 | NEEDLE KNIFE TURRET SHAFT

13 |1 KX270020 | NEEDLE PLATE (MARK-5) MULTI CYLINDER

14 |1 KN270961 | SCREW (SM11/65 MOUNT40x5)

15 |1 HT270160 | LOWER THREAD SUPPORT STAY (UPPER)

16 |1 HT270180 | LOWER THREAD SUPPORT STAY (LOWER)

17 HEX NUT

18 |2 KX250080 | NEEDLE PLATE SET SCREW

19 |1 KX270010 | FIXED KNIFE SET SCREW

20 |1 KN270952 | DRIVING KNIFE

21 1 A9013066 | WAVE WASHER

22 KC270970 | LOWER THREAD KNIFE TURRET SHAFT

23 |1 KX270000 | ROTATING HOOK BOBBIN CASE HOLDER
POSITION BRACKET

24 HEX SOCKET BOLT M3x5

25 HEX SOCKET BOLT M4x8

26 |1 A9012007 | SCREW (SM11/64 MOUNT 40x10)

27 |2 A9012114 | BUSH WITH FLANGE DU (MB0505-10FDU)

28 KC271120 | LOWER THREAD KNIFE DRIVING LEVER (UP-
PER)

29 |1 KX270030 | LOWER THREAD KNIFE DRIVING ROD

30 |1 KC271130 | LOWER THREAD KNIFE DRIVING LEVER
(LOWER)

31 1 KF230640 | LOCK CONNECTING BAR CLAMP

32 HEX SOCKET BOLT M4x18

Baundan

BENSME - ZN




33 HEX NUT M3 (WITH PLAIN WASHER)

Take up lever mechanism

Barundan

BENSME - ZN 19



TAKE UP LEVER MECHANISM
ITEM | QTY. | PART NUM- DESCRIPTION REMARKS
BER
1 1 KX230090 | DRIVING SHAFT
2 1 KX230160 | STOCKER
3 1 KX230270 | BASE PLATE ASSEMBLY
4 1 KX230070 | DRIVING SHAFT BUSH (UPPER)
5 1 KT230031 | TAKE UP LEVER DRIVING LEVER
6 1 HT230090 | TAKE UP LEVER DRIVING ROLLER
7 1 HT230100 | TAKE UP LEVER DRIVING ROLLER SHAFT
8 1 KF230500 | TAKE UP LEVER DRIVING ROLLER ASSEMBLY
9 1 KT230051 | TAKE UP LEVER DRIVING LEVER ASSEMBLY
10 |1 A9012164 | WASHER (R-TWO0815)
111 KB230100 | TAKE UP LEVER DRIVING SHAFT METAL
12 1 KB230110 | TAKE UP LEVER DRIVING SHAFT
13 |1 HB230270 | NEEDLE BAR DRIVING LEVER FIXING PIN
SET COLLAR
14 |1 KX230130 | TAKE UP LEVER SHAFT
15 1 KX230140 | TAKE UP LEVER SPACER
16 |1 KX230150 | TAKE UP LEVER
17 1 KX230120 | TAKE UP LEVER COLLAR
18 |1 KX230110 | TAKE UP LEVER BRACKET
19 |1 KX230200 | TAKE UP LEVER ASSEMBLY
20 |1 KX240020 | THREAD HANGER
21 HEX SOCKET BOLT M4x10 (WITH WASHERS)
22 HEX SOCKET SCREW M5x6 (WITH ADHE-
SION)
23 HEX NUT SM7/32 (WITH SPRING WASHER)
24 |1 HB230650 | FLUSH SCREW
25 HEX SOCKET SET SCREW M4x8
26 HEX SOCKET BOLT M4x8
27 TRUSS SCREW M3x8
28 |1 KX250020 | FRONT COVER (UPPER)
29 |1 KX250030 | FRONT COVER (LOWER)
30 |2 KX230310 | TAKE UP LEVER SHIM (t 0.3)
31 TRUSS SCREW M3x5

20

Baundan

BENSME - ZN




Needle Bar Mechanism |

21

Barundan

BENSME - ZN



NEEDLE BAR MECHANISM 1
ITEM | QTY. | PART NUM- DESCRIPTION REMARKS
BER
1 9 HT230130 NEEDLE BAR CAP
2 9 HT230151 NEEDLE BAR GUIDE
3 9 HT230041 NEEDLE BAR
4 9 HT230810 NEEDLE BAR ASSEMBLY
5 9 HT230251 NEEDLE BAR SPRING
6 9 HT230263 WASHER FOR SET CLAMP
7 9 HT230051 CLOTH WINDER STOP LATCH SET SCREW
8 9 KX230250 NEEDLE BAR SPRING (LOWER)
9 9 HT230143 PRESSER FOOT
10 9 KF230910 O-RING (SMALL)
11 9 HT230120 WASHER 2.4
12 9 HT230670 NEEDLE CLAMP (WITH HOOK)
13 9 KF230250 NEEDLE (DBK5-11)
14 1 KX230000 SLIDE BLOCK
15 1 KX230180 NEEDLE BAR FELT
16 18 KX230920 O-RING (LARGE)
17 1 KX230040 BEARING PLATE
18 1 KX230010 LM BASE
19 1 KX230060 LM GUIDE
20 1 KX230020 BASE PLATE
21 1 KX230220 LM RAIL PLATE
22 2 KX230190 LM STOPPER
23 1 KX230030 BEARING PLATE
24 1 KX230050 BEARING PIN
25 1 A9010065 BALL BEARING 68677
26 1 KX230080 DRIVING SHAFT BUSH (LOWER)
27 9 KF230240 ZI(E)EDLE CLAMP SCREW (SM9/64 MOUNT
28 HEX SOCKET BOLT M3x8
29 HEX SOCKET SET SCREW M4x4
30 HEX SOCKET BOLT M3x25
31 HEX SOCKET FLUSH SCREW M3x25
32 HEX SOCKET BOLT M5x16 (WITH WASHERS)
33 HEX SOCKET BOLT M3x8
34 HEX SOCKET BOLT M3x6

22

Baundan

BENSME - ZN




35 HEX SOCKET BOLT M5x20

36 HEX SOCKET BUTTON BOLT M3x6

37 HEX SOCKET BUTTON BOLT M3x8

38 HEX SOCKET SET SCREW M4x12

39 HEX SOCKET BOLT M4x15 (WITH WASHERS)
40 HEX SOCKET BOLT M4x6 (WITH WASHERS)
41 KX230260 SLIDE BLOCK ASSEMBLY

42 KX230300 SLIDE BLOCK ASSEMBLY

43 KX230270 BASE PLATE ASSEMBLY

44 HEX SOCKET BOLT

BENSME - ZN

Barundan

23



Needle Bar Mechanism Il

Baundan

BENSME - ZN

24



NEEDLE BAR MECHANISM

ITEM | QTY. | PART NUM- DESCRIPTION REMARKS
BER

1 1 KX330020 | CONNECTING ROD

2 2 KX230240 | COLLAR FOR DECIDED POSITION

3 1 KX230230 | JOINT BRACKET

4 2 KX330010 | ROD JOINT

5 1 HB230590 | SET SCREW FOR RETURN SPRING

6 1 HB230401 | NEEDLE BAR DRIVER RETURN SPRING

7 1 HB230390 | NEEDLE BAR DRIVER FIXING PIN

8 1 A0012190 | DU BUSH (MB0606DU)

9 1 HB230383 | NEEDLE BAR DRIVER

10 |1 HT230201 | NEEDLE BAR DRIVER ASSEMBLY

11 1 KB230372 | NEEDLE BAR DRIVER FIXING BASE

12 |1 KX230210 | DRIVER FIXING BASE SPACER

13 |1 KB230080 | NEEDLE BAR DRIVER GUIDE BLOCK

14 |1 KB230070 | 90° CRANK LEFT SCREW

15 |1 KB230060 | CRANK ROD

16 | 1 A9011115 | NEEDLE BEARING (K9x12x10T2)

17 |1 HB230420 | NEEDLE BAR DRIVER STOPPER SET COLLAR

18 | 1 HB230414 | NEEDLE BAR DRIVER STOPPER

19 HEX SOCKET BOLT M4x16 (WITH PLAIN
WASHER)

20 HEX SOCKET BOLT M5x14 (WITH WASHERS)

21 HEX SOCKET BOLT M4x12 (WITH WASHERS)

22 HEX SOCKET SET SCREW M4x15 (WITH AD-
HESION)

23 HEX SOCKET BOLT M4x15 (WITH PLAIN
WASHER)

BENSME - ZN

Barundan

25



Jump Assembly

Baundan

BENSME - ZN

26



JUMP ASSEMBLY
ITEM | QTY. | PART NUM- DESCRIPTION REMARKS
BER
1 1 KB210170 | SOLENOID BRACKET FIXING BASE
2 1 KX240040 | JUMP SOLENOID FIXING BRACKET
3 1 KX230100 | NEEDLE BAR STOPPER FIXING BRACKET
4 1 HT230220 | NEEDLE BAR STOPPER
5 1 HT230620 | NEEDLE BAR STOPPER FIXING PIN
6 1 A9056020 | ROTARY SOLENOID
7 1 HB230560 | SHEET FOR ROTARY SOLENOID
8 2 HB230560 | JUMP ECCENTRIC
9 1 HB230580 | SOLENOID NOISE PREVENTION COVER
10 |1 HB240020 | JUMP SOLENOID LEVER
11 1 HB240030 | JUMP SOLENOID LEVER PIN
12 |1 KB240040 | CANCEL BRACKET
13 |1 HB240110 | CANCEL RETURN SPRING
14 |1 KX240050 | CANCEL ROD
15 |1 A9014051 | O-RING
16 | 1 A9012051 | E-RING
17 |1 HB240090 | CANCEL ROD GUIDE
18 | 1 HB240080 | MANUAL CANCEL PIN
19 HEX SOCKET BOLT Md4x12
20 HEX SOCKET BOLT M4x8 (WITH WASHERS)
21 HEX SOCKET BUTTON BOLT M4x5
22 HEX SOCKET BUTTON BOLT M4x12 (WITH
ADHESION)
23 HEX SOCKET SET SCREW M4x4 (WITH AD-
HESION)
24 HEX SOCKET BOLT M4x8
25 HEX SOCKET BUTTON BOLT M4x10

BENSME - ZN

Barundan

27



Thread Guide Mechanism

Baundan

BENSME - ZN

28



THREAD GUIDE MECHANISM

ITEM | QTY. | PART NUM- DESCRIPTION REMARKS
BER

1 1 HT240120 TENSION BASE CASE

2 1 HT240130 TENSION BASE COVER

3 1 A9068032 FCW CLAMP

4 1 HT240150 BASE

5 1 HT240160 TENSION EARTH PLATE

6 1 HT240170 UPPER THREAD DETECTION PIN

7 1 HT240180 SM-NUT

8 NO. LABEL

9 1 KX240030 SECOND THREAD GUIDE PLATE

10 1 HT240062 FIRST THREAD GUIDE (YN)

11 1 HT240391 THREAD GUIDE PLATE

12 1 EBY01620 4640 HEAD SW BOARD (ZN)

13 1 KX240060 CORD HOLDER

14 9 HT240523 TENSION UNIT COMPLETE

15 1 HT240211 UPPER THREAD GUIDE FIXING PLATE

16 1 HT240220 UPPER THREAD GUIDE FIXING COVER

17 1 HT240230 UPPER THREAD GUIDE FIXING BASE

18 1 HT240240 MANUAL CANCEL PIN

19 9 HT240240 THREAD GUIDE FOR UPPER TENSION

20 1 KX240010 TENSION BASE BRACKET (L)

21 1 KX240000 TENSION BASE BRACKET (R)

22 PAN SCREW M3x6

23 TAPPING SCREW M3x12

24 HEX SOCKET SET SCREW M4x12

25 TAPPING SCREW M3x12

26 TRUSS SCREW M4x10

27 TAPPING TRUSS SCREW M4x10

28 PAN HEAD TAPPING SCREW M3x8

29 HEX SOCKET BUTTON BOLT

30 TRUSS SCREW M4x6

31 PAN SCREW M3x5

32 EBY01624 H1840 16 LEAD FLAT CABLE

33 KX240150 TENSION EARTH CABLE (ZN)

34 PAN SCREW M3x6

BENSME - ZN

Barundan

29



Thread Guide Mechanism

(Head with color change mechanism)

Baundan

BENSME - ZN

30



THREAD GUIDE MECHANISM

ITEM | QTY. | PART NUM- DESCRIPTION REMARKS
BER

1 1 HT240120 TENSION BASE CASE

2 1 KX330320 TENSION BASE COVER

3 1 A9068032 FCW CLAMP FCW-26

4 1 HT240150 BASE

5 1 HT240160 TENSION EARTH PLATE

6 1 HT240170 UPPER THREAD DETECTION PIN

7 1 HT240180 SM-NUT

8 NO. LABEL

9 1 KX240030 SECOND THREAD GUIDE PLATE

10 1 HT240062 FIRST THREAD GUIDE (YN)

11 1 HT240391 THREAD GUIDE PLATE (YN)

12 1 EBY01621 4640 HEAD SW BOARD (ZN)

13 1 KX330330 TENSION BASE COVER A

14 9 HT240523 TENSION UNIT COMPLETE

15 1 HT240211 UPPER THREAD GUIDE FIXING CASE

16 1 HT240220 UPPER THREAD GUIDE FIXING COVER

17 1 HT240230 UPPER THREAD GUIDE FIXING BASE

18 1 HT240240 BLIND CAP

19 9 HT240331 THREAD GUIDE FOR UPPER TENSION

20 1 KX240010 TENSION BASE BRACKET (L)

21 1 KX240000 TENSION BASE BRACKET (R)

22 PAN SCREW M3x6

23 TAPPING SCREW M3x12

24 HEX SOCKET SET SCREW M4x12

25 TAPPING SCREW M3x12

26 TRUSS SCREW M4x10

27 TAPPING TRUSS SCREW M4x10

28 PAN HEAD TAPPING SCREW M3x8

29 HEX SOCKET BUTTON BOLT M5x12 (WITH
WASHERS)

30 TRUSS SCREW M3x8

31 PAN HEAD TAPPING SCREW M3x5

32 1 EBY01625 H1842 1 HEAD EXCLUSIVE USE FLAT CABLE 16 LEAD
FLAT CABLE

33 1 KX250110 NEEDLE BAR INDICATION

34 HEX SOCKET BOLT M4x6 (WITH WASHERS)

BENSME - ZN

Barundan

31



35 1 KX240150 TENSION EARTH CABLE (ZN)
36 PAN SCREW M3x6

Automatic Thread Cutting Mechanism

(Thread Away Section)

32

BENSME - ZN




BENSME - ZN

Barundan

33



THREAD CUT MECHANISM 11
ITEM | QTY. | PART NUM- DESCRIPTION REMARKS
BER
1 1 A9056018 ROTARY SOLENOID (4ER67.5-34x8x9) OR-
ANGE
1 KL270081 TENSION BASE COVER
1 KL270260 SWITCH STAY

\\\
4 1 A9052028 PROXIMITY SWITCH
1 KN272400 STOPPER ECCENTRIC
1 KL270450 HOOK GUIDE PLATE
6¢W&M

34 BENSME - ZN



7 1 KL270110 | THREAD AWAY SOLENOID LEVER

8 1 KL270091 THREAD AWAY HOOK GUIDE

9 1 KL270101 THREAD AWAY HOOK

10 |1 KL270120 | CONNECTING PLATE

11 |2 KL270130 | LEVER CONNECTING PIN

12 |1 KX270050 | THREAD HOOK DISK (UPPER)

13 |2 KX270370 | NAPPED PLATE

14 |2 KX270070 | THREAD HOOK DISK SPACER

15 |1 KX270060 | THREAD HOOK DISK BRACKET

16 |1 KX270220 | THREAD HOOK DISK ASSEMBLY

17 TRUSS SCREW M3x10

18 HEX NUT M4 (WITH SPRING WASHER)

19 HEX SOCKET BOLT Md4x12 (WITH SPRING
WASHER)

20 TRUSS SCREW Md4x16

21 HEX SOCKET SET SCREW M4x8

22 TRUSS SCREW M3x6

23 TAPPING SCREW M4x8

24 TRUSS SCREW M4x8

25 TRUSS SCREW M3x6 (WITH PLAIN WASHER)

BENSME - ZN

Barundan

35



Automatic Thread Cutting Mechanism

Baundan



(Thread Support Section)

BENSME - ZN

Barundan

37



THREAD CUT MECHANISM 111

38

BENSME - ZN



ITEM | QTY. | PART NUM- DESCRIPTION REMARKS
BER

1 1 KX270230 THREAD SUPPORT APRON ASSEMBLY

2 2 KF250250 THREAD HOOK SHAFT SCREW

3 2 KF250231 THREAD HOOK SPRING HOLDER

4 2 KF250241 THREAD HOOK SPRING

5 2 KF250220 THREAD HOOK DISK

6 9 KF230580 TAKE UP LEVER INSULATOR

7 9 KL270110 THREAD SUPPORT PIN

8 9 KX270100 THREAD SUPPORT BLOCK

9 9 KX270090 THREAD SUPPORT CLAMP

10 9 KL270120 THREAD SUPPORT SPRING

11 2 HT270062 SET SCREW FOR THREAD SUPPORT CLAMP

12 1 HT270080 THREAD SUPPORT APRON

13 2 KX270340 THREAD SUPPOT ASSEMBLY

14 2 HT230520 NEEDLE BAR DRIVER STOPPER

15 1 A9012368 SPACER

16 1 KX270360 THREAD SUPPORT PUSH ROD

17 1 KX270320 THREAD SUPPORT PUSH PIN

18 1 KX270290 THREAD SUPPORT LEVER

19 1 A9012127 E-RING

20 1 KX270310 THREAD SUPPORT LINK

21 1 KX270350 THREAD SUPPORT RETURN SPRING

22 1 KX270300 THREAD SUPPORT LEVER PIN

23 1 A9056013 KEEP SOLENOID (TDS-K10SL)

24 1 KC270101 SOLENOID PIN

25 1 KX270330 THREAD SUPPORT BASE

26 HEX SOCKET BOLT M4x12 (WITH WASHERS)

27 HEX SOCKET BUTTON BOLT M3x10 (WITH WASHERS)

28 HEX SOCKET BOLT M3x6

29 HEX SOCKET BOLT M3x8 (WITH WASHERS)

30 HEX SOCKET BOLT M3x6 (WITH PLAIN WASHERS)

31 HEX SOCKET SET SCREW M5x8

32 HEX SOCKETS SET SCREW M4x4

33 HEX SOCKET SET SCREW M3x6

BENSME - ZN

Barundan

39



Thread Cut Mechanism IV

?
X f
@@(®
0

40

BENSME

- ZN



THREAD CUT MECHANISM 1V

ITEM | QTY. | PART NUM- DESCRIPTION REMARKS
BER

1 1 KC271440 | DRIVE SERVICE COVER

2 2 KC330410 | ROCK CONNECTING ROD

3 KC330510 | HEX CONNECTING BAR (L)

4 HEX SOCKET BOLT

5 1 A9012002 | UNIBALL JOINT

6 1 KC330180 | COLLAR

7 1 KC271140 | MOTOR LEVER

8 1 KN272350 | DRIVE PIN

9 HEX SOCKET SCREW M5x6

10 |1 KS270030 | DRIVE CAM

111 KC271151 | MOTOR LEVER TURRET SHAFT

12 1 A9052005 | MICRO SWITCH

13 TRUSS SCREW

14 HEX SOCKET SET SCREW

15 |1 KC271162 | MOTOR BRACKET

16 |1 HEX NUT

17 |1 KC271430 | MOTOR SPACER

18 |1 A9065026 | REVERSIBLE MOTOR RM H6A 8PEAA(6RH

D36)

19 HEX SOCKET BOLT

20 TRUSS SCREW

21 HEX NUT

22 |1 KN271712 | MOTOR BRACKET COVER

23 TRUSS SCREW

24 PAN SCREW

25 RAG NUT

BENSME - ZN

Barundan

41



Color Change Mechanism |

COLOR CHANGE MECHANISM |

(XesXs)
A
()

Baundan

BENSME - ZN

42



WASHER)

ITEM  QTY. | PART NUM- DESCRIPTION REMARKS
BER

1 1 KX330130 MANUAL KNOB

2 1 KC330170 DETECTION PLATE COLLAR

3 1 A9060063 PHOTO MICRO SENSOR EE-SX672A

4 1 KX330250 SENSOR SPACER

5 1 KX330271 ROTATION SENSOR DOCK

6 2 A9010062 BEARING B6000ZZ

7 1 KX330090 COLOR CHANGE SLIDE PLATE

8 1 KX330120 BEARING HOLD COLLAR

9 1 KX330060 COLOR CHANGE CAM

10 2 KX330110 BEARING HOLD

11 1 KX330140 MOTOR COUPLING

12 1 KX330070 COLOR CHANGE BASE

13 1 A9065073 GEAR HEAD 2GN30K

14 1 A9065072 REVERSIBLE MOTOR 2RK6GN-AUL(AC 100V)

15 1 A9054042 CONDENSOR CH35UL

16 1 KX330080 COLOR CHANGE BASE PLATE

17 1 KX330180 SEWING HEAD COVER FIXING BRACKET (A)

18 1 KX330190 SEWING HEAD COVER FIXING BRACKET (B)

19 HEX SOCKET SET SCREW M6x6

20 HEX SOCKET SET SCREW M5x10

21 TRUSS SCREW M4x8

22 HEX SOCKET BOLT M3x16 (WITH WASHERS)

23 HEX SOCKET BOLT M5x25 (WITH WASHERS)

24 HEX SOCKET SET SCREW M6éx5

25 HEX SOCKET BOLT M5x25

26 HEX SOCKET BOLT

27 HEX SOCKET BOLT M5x16

28 HEX SOCKET BOLT M4x10 (WITH WASHERS)

29 PAN SCREW M4x60 (WITH WASHERS)

30 HEX SOCKET BOLT M5x18

31 HEX SOCKET BOLT M4x12 (WITH SPRING

Color Change Mechanism Il

BENSME - ZN

Barundan

43



COLOR CHANGE MECHANISM 11

ITEM

QTY.

PART NUM-
BER

DESCRIPTION

REMARKS

«

(‘g v
N

©
@
Q
&

1 1 KX230280 SLIDE BLOCK

2 1 KX230170 JOINT BLOCK (HEAD WITH COLOR CHANGE
MECHANISMW)

3 1 KX330280 CONNECTING BASE PLATE

4 1 KX330290 SENSOR DOCK

44

Baundan

BENSME - ZN




5 1 KX330170 | CONNECTING BLOCK

6 2 KX330240 | TENSION BRACKET

7 2 KX330160 | CONNECTING COLLAR SHAFT

8 2 A9010063 | BEARING MR1052Z (NSK)

9 1 A9012127 | E-RING

10 |1 KX330230 | COLOR CHANGE UNIT COVER D

11 1 KX330220 | COLOR CHANGE UNIT COVER A

12 |1 KX330200 | COLOR CHANGE UNIT COVER B

13 |1 KX330210 | COLOR CHANGE UNIT COVER C

14 |1 EBYO1623 | 3770 NEEDLE POSITIONER BOARD (ZN)
FOR NSME

15 |1 A9012208 | SPACER 05x4L

16 |1 KX330300 | COLOR CHANGE BOARD BASE PLATE

17 |1 KX330260 | SHAFT FOR CATCHING COVER

18 |1 HEX SOCKET BOLT M5x18 (WITH WASHERS)

19 HEX SOCKET BUTTON BOLT M4x8 (WITH
WASHERS)

20 HEX NUT M6 (WITH WASHERS)

21 HEX SOCKET BOLT M6x25 (WITH PLAIN
WASHER)

22 HEX SOCKET BOLT M4x25

23 HEX SOCKET BOLT M3x8 (WITH SPRING
WASHER)

24 TRUSS SCREW M4x6

25 TRUSS SCREW M3x10

26 HEX SOCKET BOLT M4x10 (WITH SPRING
WASHER)

27 |1 FRONT COVER (UPPER NEEDLE)

28 HEX SOCKET BOLT

29 TRUSS SCREW M3x8

30 NEEDLE INDICATION SEAL

Drive Mechanism

BENSME - ZN

Barundan

45



COLOR CHANGE MECHANISM 11

ITEM | QTY. PART NUM- DESCRIPTION REMARKS
BER

1 1 KV310070 | BASE, MOTOR

2 1 KL310071 BRACKET, MOTOR MOUNTING

3 1 KN315110 | MOTOR, (IK-FBK8-4P-0. 55KW. VF3 200V)

4 1 KU315250 | KEY, (6.0 x 6.0 x 32.0)

5 1 KN310010 | PULLEY, MOTOR

6 1 KR310070 | KEY, (5.0 x 5.0 35.0)

46

Baundan

BENSME - ZN




7 1 A110090 COVER, RIGHT HAND MOTOR BELT

8 1 KR310000 PULLEY, DRIVE

9 1 HP 313690 LABEL, (B) ANGLE

10 1 A9020200 BELT, (4PK-1240)

11 1 A110010 PLATE, MOTOR BELT COVER

12 1 KR310010 NEEDLE, ANGLE INDICATOR

13 1 KR310040 BRACKET, BELT COVER

14 1 KR310060 COVER, BOTTOM BELT

15 1 KR310030 COVER, TOP BELT

16 1 KR320030 SHAFT, (NSMEZN-4) DRIVE

16 1 KR320001 SHAFT, (NSMEZN-6) DRIVE

17 3 A110035 KNOB, BELT COVER

18 1 A100100 RELIEF, STRAIN

19 4 BN41056M8x30 | BOLT, M8x1.25 x 30.0MM LG HEX HD

20 4 BN41056M6x20 | BOLT, M6x1.25 x 20.0MM LG HEX HD

21 4 BN3M8x20 SCREW, M8x1.25 x 20.0MM LG. SOCKET

HD. CAP

22 2 BN41056M86x70 | BOLT, M8x1.25 x 70.0MM LG. HEX. HD.

23 12 BN760M8 WASHER, M8 HELICAL SPRING LOCK

24 16 BN715M8 WASHER, M8 FLAT

25 4 BN109M8 NUT, M8 HEX.

26 2 BN30M6x12 | SCREW, M6x1.0 x 12.0MM LG. KNURLED

CUP POINT SOC. SET

27 2 BN3M6x20 E%IEEW, M6x1.0 x 20.0MM LG. SOCKET HD.

28 BN760M6 WASHER, M6 HELICAL SPRING LOCK

29 BN715M6 WASHER, M6 FLAT

30 BN30M5x20 E%IEEW, M5x0.8 x 20.0MM LG SOCKET HD.

31 10 BN3334M4x | SCREW, M4x0.7 x 8.00MM LG. CROSSED
8 RECESSED PAN HD.

32 2 BN354M4x6 | SCREW, M4x0.7 x 6.0MM LG. TRUSS HD.

Connecting Shaft Mechanism

BENSME - ZN

Barundan

47



CONNECTING SHAFT MECHANISM

REMARKS

DESCRIPTION

BER

UPPER CONNECTING SHAFT BEARING UNIT

ITEM | QTY. | PART NUM-

=<

(@]

[aa]

x| ON
w o
[ =
ol &z
2 &
L DY
ol o
| -
ol ~
S| —
S
x| o
7|
—| N

Baundan

BENSME - ZN

48



3 1 KR310130 ENCODER DRIVE GEAR NO.1

4 1 KR310120 ENCODER BOX COVER A

5 1 KC320590 HAND PULLEY

6 1 KR330110 SHAFT SIDE COVER

7 1 KC312890 ENCODER RETAINER

8 TRUSS SCREW M4x10

9 KN511020 POSITION CODER

10 1 KR310100 ENCODER DRIVE GEAR NO. 2
11 1 KR310110 ENCODER BOX COVER B

12 1 HEX SOCKET BOLT M6x12

13 HEX SOCKET BOLT M6x20

14 TRUSS SCREW M4x6

15 1 HEX SOCKET SET SCREW M5x10
16 1 HEX SOCKET BOLT M6x40

17 1 TRUSS SCREW M4x15

18 1 HEX SOCKET SET SCREW M4x10

BENSME - ZN

Barundan

49



Pantograph Drive Mechanism

(Pantograph, Cover for 12 head)

Baundan

BENSME - ZN

50



PANTOGRAPH DRIVE MECHANISM (Pantograph, Cover. 12 head)
ITEM | QTY. | PART NUM- DESCRIPTION REMARKS
BER
1 1 A300073 COVER, V-DRIVE
2 1 A200142 ASSEMBLY, (BENSME-12) PANTOGRAPH
3 3 KK480100 COVER, H-GUIDE (FRONT)
4 3 KR480250 COVER, H GUIDE (REAR)
5 1 KC271440 PLATE, TRIMMER COVER
6 79 A100140 INSERT, #8-32 WOOD
7 79 P840492 SCR..#8-32 UNC-2Ax3/8"LG.CROSS RE-
CESSED FLAT HD. UNDERCUT

BENSME - ZN

Barundan

51




Pantograph Drive Mechanism

(Pantograph, Drive Cover for 15 head)

Baundan

BENSME - ZN

52



PANTOGRAPH DRIVE MECHANISM (Pantograph, Cover. 15 head)
ITEM | QTY. | PART NUM- DESCRIPTION REMARKS
BER
1 1 A300073 COVER, V-DRIVE
2 1 A300085 ASSEMBLY, (BENSME-12) PANTOGRAPH
3 4 KK480100 COVER, H-GUIDE (FRONT)
4 4 KR480250 COVER, H GUIDE (REAR)
5 1 KC271440 PLATE, TRIMMER COVER
6 99 A100140 INSERT, #8-32 WOOD
7 99 P840492 SCR..#8-32 UNC-2Ax3/8"LG.CROSS RE-
CESSED FLAT HD. UNDERCUT

BENSME - ZN

Barundan

53




Pantograph Drive Mechanism

(Pantograph, Drive Cover for 20 head)

Baundan

54

BENSME - ZN



PANTOGRAPH DRIVE MECHANISM (Pantograph, Cover. 20 head)

ITEM | QTY. | PART NUM- DESCRIPTION REMARKS
BER

1 1 A300073 COVER, V-DRIVE

2 1 A600024 ASSEMBLY, (BENSME-20) PANTOGRAPH

3 4 KK480100 COVER, H-GUIDE (FRONT)
4 4 KR480250 COVER, H GUIDE (REAR)
5 1 KC271440 PLATE, TRIMMER COVER
6 99 A100140 INSERT, #8-32 WOOD

BENSME - ZN

Barundan

55



99

P840492

SCR.,#8-32 UNC-2Ax3/8"LG.CROSS RE-
CESSED FLAT HD. UNDERCUT

56

Baundan

BENSME - ZN



T Pantograph Relation

Barundan

57

BENSME - ZN



T PANTOGRAPH RELATION

ITEM 20HD | PART NUM- DESCRIPTION
12HD | 15HD BER

1 5 7 7 A200088 BRACKET, SWIVEL

2 10 14 14 A200105 WASHER, NYLON

3 A200104 WASHER, HALF CUT STEEL

4 A100129 NUT, 5/16-18UNC-2B NYLOCK

5 7 7 A200103 SCREW, 5/16-18UNC-2A x 1 3/4" LG. SHOULDER

6 13 16 21 P820710 KNOB, [1/4-20] PHENOLIC

7 5 7 A200078 BRACKET, UPPER TURRET

8 10 14 14 A200079 BRACKET, LOWER TURRET

9 A200080 BRACKET, BALL BUSHING RETAINING

10 5 A100102 BEARING, TURRET

11 10 14 14 A100103 WASHER, TURRET MOUNTING

12 10 14 14 A100101 WASHER, TURRET MOUNTING

13 A200075 TUBE, PANTOGRAPH GUIDE (18)

14 P840540 WASHER, 1/4" FLAT

15 7 7 P840711 NUT, 1/4-20 UNC-2B NYLON INSERT HEX. LOCK

16 20 28 28 P841008 SCREW,#10-32UNF-2A x 1 1/4" LG. HEX HD. MACHINE

17 13 16 21 A200132 ARM, HOOP SUPPORT

18 13 16 21 A100107 TONGUE, STEEL

19 13 16 21 A200093 TONGUE, NYLON

20 13 16 21 A100108 CLAMP, HOOP SUPPORT

21 13 16 21 A200158 BUTTON, RIGHT HOOP SUPPORT

22 13 16 21 A200159 BUTTON, LEFT HOOP SUPPORT

23 26 32 42 A200167 RIVET, HOOP SUPPORT BUTTON

24 5 7 7 P840442 SCR..#10-32UNF-2Ax1/4"LG. KNURLED CUP POINT HEX.
SOC. SET

25 10 14 14 A200106 BEARING, NEEDLE

26 39 48 63 P841007 SCR..#8-32UNC-2Ax1/4" LG. CROSS RECESSED FLAT HD.
MACHINE

27 13 16 21 P841006 SCR..#6-UNC-2Ax3/16" LG. CROSS RECESSED FLAT HD
UNDER CUT MACHINE

28 26 32 42 P840420 SCR..#10-32UNF-2A x 3/8" LG. SLOTTED PAN HD.

29 26 32 42 P841005 NUT, #10-32UNF-2B HEX. KEPS

30 26 32 42 P841004 SCR..#10-32UNF-2A x 3/16" LG. SLOTTED PAN HD

31 20 28 28 P840446 SCR., #8-18 x 3/4" LG. HEX. HD. No.2 TEK

32 1 A300084 ASSEMBLY, (BENSME12) HOOP ARM MOUNT

32 1 A300084 ASSEMBLY, (BENSME15) HOOP ARM MOUNT

58

Baundan

BENSME - ZN



32 1 A600023 ASSEMBLY, (BENSME 20) HOOP ARM MOUNT

33 1 1 1 A100106 ASSEMBLY, PANTOGRAPH STIFFENING GUIDE

34 1 1 1 A200085 SHIM, PANTOGRAPH BRACKET

35 1 1 1 A200084 BRACKET, PANTOGRAPH

36 1 1 1 P841009 SCR..#8-32UNC-2Ax3/4"LG. CROSS RECESSED FLAT HD.

37 1 1 1 P840520 WASHER, #8 FLAT

38 1 1 1 P841011 NUT, #8-32UNC-2B LOW CROWN BLIND ACORN

39 7 7 7 P841012 SCR,. #8-32UNC-2A x 1/2" LG. HEX. HD. MACHINE

40 7 7 7 P840530 WASHER, #10 FLAT

41 12 15 20 A200091 KNOB, STEEL (#10-32)

42 12 15 20 A200081 BRACKET, HOOP RETAINING
Barundan

BENSME - ZN



Pantograph Drive Mechanism Il

)

(H Direction - Front

Baundan

BENSME - ZN

60



PANTOGRAPH DRIVE MECHANISM (H Direction - Front)
ITEM | QTY. | PART NUM- DESCRIPTION REMARKS
BER
1 1 A200160 PLATE, TABLE STIFFENING (DROP TABLE)
2 1 A200161 PLATE, “H” DRIVE MOUNTING (900)
3 2 KK480140 RAIL, H-DRIVE GUIDE (430)
4 4 HP482950 ASSEMBLY, ROLLER PIN “A”
5 1 A100025 BASE, EXTENSION
6 1 KK480120 CHANNEL, H MEMBER CONNECTING
(FRONT)
7 1 KR480230 CHANNEL H-MEMBER CONNECTING
8 1 A110045 ASSEMBLY, GUIDE RAIL BEARING SHAFT
9 1 A200044 KNOB, PHENOLOC 5/16-18
10 1 A100187 ASSEMBLY, SHAFT BEARING
11 28 P840446 SCR., #8-18x3/4" LGC. HD. #2 TEK
12 4 BN354M4x6 | SCR., M4x0.7x6.0MM LG. TRUSS HD
13 10 BN3M4x10 SCR., M4x0.7x10.0MM LG. HEX SOC. HD. CAP
14 3 BN19M4x6 SCR., M4x0.7x6.0MM LG. BUTTON HD. CAP
15 1 A100185 SCR., M4x0.7x8.0MM LG. FLAT HD. UNDER-CUT
16 2 A100186 SCR., M4x0.7x5.0MM LG. FLAT HD. UNDER-CUT
17 4 BN760M5 WASHER, M5 HELICAL SPRING LOCK
18 2 2N3333N\4x SCR., M4x0.7x6.0MM LG CROSSED RECESSED FLAT HD.
19 4 NUT, M5x0.8 HEX JAM

BENSME - ZN

Barundan

61




Pantograph Drive Mechanism V

(V Direction - Rear Il)

Baundan

62

BENSME - ZN



PANTOGRAPH DRIVE MECHANISM (V Direction - Rear II)
ITEM | QTY. | PART NUM- DESCRIPTION REMARKS
BER
1 1 KK480010 BASE, “H” DRIVE (453 L)
2 3 KU460270 PLATE, NUT
3 1 A110034 BRACKET, H-V GUIDE FRONT PULLEY
4 1 A110048 SHAFT, TIMING PULLEY
5 1 HV480050 ASSEMBLY, FRONT TIMING PULLEY
6 1 A110056 E-RING, EXTERNAL PULLEY BRACKET
7 1 A110033 BRACKET, REAR PULLEY
8 1 A9011110 BEARING, NEEDLE
9 1 HH481970 COLLAR, P.M. CONNECTING SHAFT
10 1 HV480040 PULLEY, (REAR) H-V DRIVE
11 1 HH481980 COLLAR, 1T9MM DIA. CLAMPING
12 2 KN480061 PAD, OIL RETAINING FELT
13 2 KK480140 RAIL, “H” DRIVE (430L) GUIDE
14 1 Hv4801101035 | BELT, TIMING
15 1 KK140130 BASE, “H” ROLLER
16 4 HP482950 ASSEMBLY, ROLLER PIN “A”
17 4 BN760M5 WASHER, M5 HELICAL SPRING LOCK
18 2 2N3333N\4x SCR., M4x0.7x6.0MM LG CROSSED RECESSED FLAT HD.
19 1 A9052030 MAGNET, M-102 A-02
20 2 MT460240 BRACKET, RS-001 “V”
21 1 KN450300 BRACKET, (MH-601A) PROXIMITY SWITCH FIXING
22 2 A9052024 SWITCH, RS-001
23 1 A9052031 SWITCH, MAGNET PROXIMITY (MH-601A)
24 1 HH482110 CAP, PULLEY SHAFT BOLT
25 1 BN109M4 NUT, M4 x 0.7 HEXAGONAL
26 1 BN41056M4X40 | BOLT, M4 x 0.7 x40.0MM LONG HEXAGONAL HEAD
27 4 BN124M5 NUT, M5 x 0.8 HEXAGONAL JAM
28 4 BN760M5 WASHER, M5 HELICAL SPRING LOCK
29 10 BN3M3X6 SCREW, M3 x 0.5 x 6.0MM LONG SOCKET HEAD CAP
30 1 BN354M3X6 | SCREW, M3 x 0.5 x 6.00MM LONG TRUSS HEAD
31 2 BN1OM4X10 | SCREW, M4 x 0.7 x 10.0MM LONG SOCKET BUTTON CAP
32 8 BN3M4X18 SCREW, M4 x 0.7 x 18.0MM LONG SOCKET HEAD CAP
33 1 BN3M5X16 SCREW, M5 x 0.8 x 16.0MM LONG SOCKET HEAD CAP
34 2 BN30M5X8 SCREW, M5 x .8 x8.0MM LG. KNURLED CUP POINT SOC.
SET

BENSME - ZN

Barundan

63



35 8 BN760M4 WASHER, M4 HELICAL SPRING LOCK

36 2 BN3M3X10 | SCREW, M3 x 0.5 x 10.0MM LONG SOCKET HEAD CAP
37 1 BN41056M4X30 | BOLT, M4 x 0.7 x 30.0MM LONG HEXAGONAL HEAD
38 1 BN715M4 WASHER, M4 FLAT

39 2 BN3M8X25 SCREW, M8 X 1.25 X 25.0MM LONG SOCKET HEAD CAP
40 3 BN715M8 WASHER, M8 FLAT

41 3 BN760M8 WASHER, M8 HELICAL SPRING LOCK

42 1 BN1O9M8 NUT, M8 x1.25 HEXAGONAL

43 2 BN876M4X24 PIN, M4 x 24.00MM LG. ROLL

44 10 BN272M4X16 SCREW, M4 x 0.7 x 16MM LG. HEX. SOC. HD. CAP

64

Baundan




Pantograph Drive Mechanism VI

(V Direction - Front)

Barundan

BENSME - ZN

65



PANTOGRAPH DRIVE MECHANISM (V Direction - Front)
ITEM | QTY. | PART NUM- DESCRIPTION REMARKS
BER
1 1 A300077 BASE, “V” DRIVE NEAR SIDE (531L)
2 2 A300075 RAIL, “V” DRIVE (516L) GUIDE (NSME)
3 2 KN480061 PAD, OIL RETAINING FELT
4 1 A110034 BRACKET, H-V GUIDE FRONT PULLEY
5 1 A10048 SHAFT, TIMING PULLEY
6 1 HV480050 ASSEMBLY, FRONT TIMING PULLEY
7 1 A110056 E-RING, EXTERNAL PULLEY RETAINING
8 1 HH482110 CAP, PULLEY SHAFT BOLT
9 3 KU460270 PLATE, NUT
10 1 A300072 BASE, V-ROLLER
11 4 HP482950 ASSEMBLY, ROLLER PIN “A”
12 1 KN450311 SCR., M4x0.7x6.0MM LG. TRUSS HD
13 10 BN3M4x10 SCR., M4x0.7x10.0MM LG. HEX SOC. HD. CAP
14 3 BN19M4x6 SCR., M4x0.7x6.0MM LG. BUTTON HD. CAP
15 1 A100185 SCR., M4x0.7x8.0MM LG. FLAT HD. UNDER-CUT
16 2 A100186 SCR., M4x0.7x5.0MM LG. FLAT HD. UNDER-CUT
17 4 BN760M5 WASHER, M5 HELICAL SPRING LOCK
18 2 2N3333N\4x SCR., M4x0.7x6.0MM LG CROSSED RECESSED FLAT HD.
19 4 NUT, M5x0.8 HEX JAM

66

Baundan

BENSME - ZN




BENSME - ZN

Barundan

67



	Table of Contents
	Table and Frame (12 Head)	1-5
	Table and Frame (15 head)	1-7
	Table Lifter	1-9
	Sewing Head Assembly	1-12
	Bed Assembly	1-15
	Automatic Thread Cutting Mechanism	1-17
	Take up lever mechanism	1-19
	Needle Bar Mechanism I	1-21
	Needle Bar Mechanism II	1-24
	Jump Assembly	1-26
	Thread Guide Mechanism	1-28
	Thread Guide Mechanism	1-30
	Automatic Thread Cutting Mechanism	1-32
	Automatic Thread Cutting Mechanism	1-36
	 1-39
	Thread Cut Mechanism IV	1-40
	Color Change Mechanism I	1-42
	Color Change Mechanism II	1-43
	 1-45
	Drive Mechanism	1-45
	Connecting Shaft Mechanism	1-47
	Pantograph Drive Mechanism	1-50
	Pantograph Drive Mechanism	1-52
	Pantograph Drive Mechanism	1-54
	T Pantograph Relation	1-57
	Pantograph Drive Mechanism III	1-60
	Pantograph Drive Mechanism V	1-62
	Pantograph Drive Mechanism VI	1-65


